2.7 Existing Organization

2.7.1 HNational Level

The following are organizations at the national level more or less related to

the execution of sewerage system devélopment projects.

National Organization for Potable Water and Sanitary Drainage {NOPWASD)

This organization was established in 1981 by the presidential decree No, 197
merging the former General Organization for Potable Water (GOPW) and General
Organization for Sewerage and Sanitary Drainage {GOSD) to undertake following

tasks.

(1) Identification and planning of water supply. and séWerage and sanitary
drainage works including the preparation of implementation schedules te

be considered in the general national development plan.
[...]
have sewerage sy#tems, but only Zagazig has a sewage treatment plant (See
Appendix-VI, Volume Three}. As shown in the following table, approximately
409, 300 or about 57.5 percent of the urban population of 711,500 are served by

the sewerage system.

Table 2.37 Population Served by Sewerage Systems

Markaz Population Served  Service
Total Urban  Population Ratio(%)
Zagazig* 663,900 245,500 201,300 82
Bilbeis** 369,900 96,500 60,000 62
Abu Kebir 216,300 69,500 52,100 75
Faqus 381,300 48,600 12,100 25
Minyet El Qamh 387,000 45,900 36,700 80
Total(5 cities} 2,018,400 506,000 362,200 71.6
Hihya 140,700 29,300 5,900 20
Qenayat 29,400 29,400 600 2
Mashtul E1 Soak 96, 800 28,700 7,200 25
Ibrahimiya 91,200 24,500 6,100 25
Diarb Nigm 240,800 32,200 - 9,700 30
Abu Hammad 214,900 24,300 6,000 25
Huseiniya 271,200 17,8300 i i)
Kafr Saqr 150,900 19, 300 11,600 60
Total 8(cities) 1,235,900 205,500 47,100 22.9
Grand Total 3,254,300 711,500 409,300 57.5

) S 3
Mote: * Average quantity of sewage 46,600 m™ /day
** Average quantity of sewage 10,368 m3/day

Service ratios are calculated by served population/urban population

2-85



2.10.2 General Characteristics of the Existing Systems

As can be seen from the previous table, Lthe sewerage service ratios in the
five cities are generally high, more than 70% on average, and those in émall
cities reach around 20%. This ﬁendency reflects a fact that the medium size
cities have a longer history of sewerége systems, For_instance, the sewerage
system in %agazig City was constructed some 50 years ago, and that of most of
the small cities commenced construction only a few years ago. Interviéws with
engineers in charge of sewerage in each city revealed a noteworthy fact that
there are no major problems in operation and maintenance of the system. Since
one existing sewage treatment plant in Zagazig is obsolete and no treatment
facilities are provided in the other cities, the need for a treatment plant is

strongly recognized by them.

There are no distinctive features in topography 'in the region, and terrain is
generally flat. A number of pumping stations are provided in sewer networks,
These pumping stations diééharge sewage waters to the nearby agricultural
drains without any treatment causing water pollution problemg. In some cases,
when canal water is inadegquate, drain water is pumped up to the ¢anal. This
once caused severe pollution in the canal watér in Faqus City used for potable
water, and waker supply was stopped for two years.. In the north-eastern part
of the Governorate where caﬁél water is inadequate, groundwater contains high
salinity, and high groundwakter level prevents usage of transh system,
construction of the sewerage system in parallel with provision of piped water

supply system is most desirable.

In unsewered areas, both in the cities and in the villages, transh systems are
commonly used. Sewage penetrates into soils from transhes causing bollution'
in the underlying groundwater. S51ludges removed by vacuum - cars from the
‘transhes are also dumped inte the drains. This causes not only water
pollution problems in the drains, but also results in high operation and
maintenance cost for .the ffequent removals required particularly where the

groundwater level is high.



A mneed to keep canal water clean is well undeistood by everybody. No
wastewater is discharged into the canals. On the other hand, drains receiving
urban and rurai wastes are badly contaminated. Law 48/82 stipulates water
quality standafds for discharge to the drain. However, these standards have
never been met. - Dumping of sludges and séwages from transhes, and discharging
of wastewaters collected by pipe networks without any treatment are common
practice all over the Governorate. This is in violation of the legal
requirements. Provision_of the treatment facilities for both public sewerage

system and individual transh system is of urgent necessity.

Clay pipes are commonly used for sewer. Minimum covering depth is about 40 cm
with special protection by concrete encasement. PVC pipes have also come into

use recently.

Circular type pump pits are commonly used by many pumping stations. Diesel
engine driven pumps are widely used for on~duty and standby purposes together
with electric motor driven pumps. A diesel engine generator was eguipped in

one pumping station in Zagazig City for emergency use.

2.10.3 Sewerage System in Five Medium Cities

{1) Zagazig

The sewerage system in use in Zagazig City includes conventional
gravity sewers, pumping stations and sewage treatment works.
Historically, the COnstruétion of the original sewerage system started
in the laﬁe 1930'5. The original system comprised a sewer network,
pumping stations and a sewagé treatment plant, with the scale smaller
than. the present system. As the urban areas of the City gradually

expanded, the sewers have also been extended to meet the requirements.

2-87



1)

Sewers

As shown in Figure 2.23, the existing gravity sewer pipes cover
most of the built-up urban areas of the City and serve about 80
percent of the total population. The sewage from holuses is first
led to an inspéction chamber provided in front of each house, and
then flows down to the nearby sewerage manholes through house
connection. The branches, laterals and main sewers rangé from 7 to
36 in. in diameter with a total length of roughly 40,000 m. The
pipe makterials are clay, asbhestos cement and cast’ iron and in
general, concrete pipes are not used. “The sizes, pipe lengths,
materials and construction years of the sewers are tabulated in the

following table.

Table 2.38 Existing Sewers, Zagazig'city

.Diameter Material Le?gth Cons;z::tion
Inch mm o .
36 9040 Cast Iron 150 1938
30 750 Cast Iron 900 1938
24 600 Clay 100 1938
22 550 Cast Tron 600 1940
18 450 ~ Clay 1,500 1945
15 375 Cast Tron 300 1945
12 300 Clay 2,500 1955 - 60
12 300 A. C. P. 1,000 1979
9 225 Clay 12,000 1955 -~ &0
9 - 7% 225 - 175 Clay 20,000 1938 - 80
36 - 7 900 - 175 39,050 1938 - 80

(Note) Data Source: Sanitary Drainage Dept. of Zagazig city.

* : All branches from main to housing.

2-88



2)

Pumping Stations

Because of the flat terrain in the area, pumping stations are
installed to lift the sewage to continue onward gravity flows to
the sewage treatment plant. At present, a total of twelve pumping
stations are in operation, of which nine are public and three are
private, and fhree other pumping stations are under construction.
Of the existing pumping stations, four major stations are
discharging the collected sewage either directly to drains or to
the sewage treatment plant. As indicakted in Figure 2.23, two major
stations are used Iin series to convey the sewage to the treatment
plant, while two other stations, by-pass the plant and discharge

directly to the drains without providing any treatment.

As the old Abu Khatil pumping station became obsolete and
overloaded, a new pumping station was constructed by NOPWASD in
1980 to cater to the increased sewage flow, and since then, the old
station has been out of operation but kept reserve for emergehcy
use. The new -station, located at the central part of the ci;y
clogse to the railway station, receives most of the sewage [rom the
city through a main gravity sewer 36" in diaﬂeter and discharges
through a 24" diameter pressure pipe to the.sewage treatment plant

about 2 km to the southeast.

The . new station has now 5 sewage pumps, of which 2 pumps are being
oparated for 24 hours. The pumps, with a capacity of 120 l/sec
each; are equiped with an electric motor of 160 kVA. In case of
eleckric failure or other emsrgencies, a diesel generator with a
capacity of 650 kVA is to be installed as a standing to avoid any

interfuption of the pump operatjion.

The sewage Flows into the :grit_ chamber and then s$creened by a
coarse - screen prior to being pumped up. The grit chamber and

screen are supposedly cleaned once every two days.



3)

Sewage Treatment Works

The Main Sewage Treatment Plant, constructed in 1938, provides
secondary treatment based on the oxidation ditch process and
trickling filters before discharging the sewage into the nearby

drain.

The original plant consists of i} inlet facilities, 1ii) primary
sedimentation tanks, 1iii) oxidation ditches, iv) trickling filters,
v) final sedimentation tanks, and vi} sludge drying beds, together

with auxiliary facilities.

Detailed information with regard to the design basis for the plant
are not available to review the function of the plant,'hOWever,
because of the obsolete nature of the facilities and operation and
maintenance problems, the_plant capacity deoes not seem to be fully
utilized. The old facilities have been out of use except those for

sedimentation, and desliudging has not been practiced in a proper

_ manner. Trickling filters are completely inoperational and so too

are the oxidation ditches. 'Preséntly, more than half of the
collected sewage bhy-passes to the open channels near the plant and

is directly discharged to a drain.

Flow meters to measure the actual éewage discharge rates from the
plant are not provided in the plant: however, based on the pump
operating capacifies of Abu Khalil and other stations which
directly convey sewage to the treatment plant, it is roughly
estimated that an average of 46,600 m3/day sewage effluent is being
discharged to the drain. The water quality survey conducted under
the present study revealed that the average quality of the plant
effluent was 350 mg/l1 in terms of BOD, wvhile S8 was 122 mg/l.
Since the dry weather flow rate from: the plant is estimated to be
46,600 m3/day, the organic loads discharged to the. drain wounld be
almost 16,310 kg/day in terms of BOD,

2-90



In order to improve the deteriorating conditions of the existing
treatment plant, and due to its obsolescense, NOPWASD planned to
construct'a new sewage treatment plant close to the old plant. The
new plant, which is to employ the conventional activated sludge

process, consists of :

- headworks

- 4 circular primary sedimentation tanks
- 4 ageration tanks with surface aerators
- 6 circular final sedimentation tanks

-~ 20 sludge drying sand beds

- sludge thickening and other facilities
- c¢hlorinators

- other auxiliary facilities

The plant layout and hydraulic profile are shown in Figures 2.24

and 2.25 and in Appendix-VI, Volume Three.

Following the plan and design of the new treatment plant, the
construction of c¢ivil works 1is now in progress, and if the work
proceeds as scheduled, about two thirds of the entire system is
expected to be completed within a few years from naow. The plant,
when completed, will have a total average treatment capacity of

195,750 m3/day.

The excess sludge will not be treated but directly dosed on the
sludge drying beds. More details of both old and new treatment

plant facilities are shown in Apendix-VI, Volume Three.



(2)

4) Operation and Maintenance

The sewerage facilities have been maintained by the Utilities
Division of the Engineering Department of Zagazig City, under the
Chief Engineer's control. The Chief Engineer is assisted by a
sub~chief Engineer for actual exécution of the work. The Utilities
Division is divided into two Sections, viz., the Sewerage Section
and the Water Supply Section. The Sewerage Section is divided into
_ three units on the basis of the type of work, viz., pipeworks,
pumping station and treatment plant work units. Currently, a total
of about 160 personnel are attached to the Pipeworks Unit,
comprising 26 engineers and technicians, 14 administrative’ staff
for Store-keeping, 9gardening, autohobiles, etc. for daytime duty,
and about 120 labors for maintenance work. Laborers are primarily
involved in pipe maintenance and pipe construction as may be
required, though the primary duty is the cleaning of the existing
sewer pipes in its entirety once every three months, working mainly

at night for the period of a week at a time.

ApproXximately 110 §ersonnel are currently working in the pump
station unit, comprising 49 engineers and technicians with 15
laborers working under them, exclusively on daytime duty, and about
60 persons on a three-shift working schedule. Three engineers and
technicians, with about 20 laborers are stationed at the sewagé
treatment plant working on the day—toéday operation and maintenance

of the plant.

Bilbeis

Figure 2.26 shows the main features of the sanitary sewerage system in
Bilbeis City, which covers roughly 60 percent of the total population
of the City. The sewage from residences, commercial areas and cther
sources are collected through house connections, branches, 1laterals,
mains and through three sewage pumping stations, to be éventually
disposged of to drains., The present sewatage service area is divided
into three sewerage districts, based on the topography, road network
and other physical and development conditions. The sewage flowing into
terminal stations are discharged to the drains after being subjected to

degritting and screening only.

2-92



The sewer reticulation, comprising of pipes of 6" to 13" in dia. have
been laid in the 1930s for the purpose of lowering the high groundwater
elevations in the area. The sewage from the pumping stations is sent

to the drain through pressure pipelines of 8" dia.

Of the three existing sewage pumping stations, No. 1 station, or.
Council Office station, located at the site of the Municipal Office,
receives sewage flows mainly from the northeastern portion of the City
and sends it'through an 8" dia. pressure pipeline to the drain about
1.5 km away. The No. 1 station has two vertical motor-driven sewage
pumps, each having a discharge capacity of 20 1l/sec, or 1.2 m3/hr.
Both pumps are reported to have been operating for oéer 8 hours a day.
The substructure of the station is a circular reinforced concrete well, -
which is being separated into dry and wet wells. The operational
conditions of the station are said to be satisfactory in general,

according to the City.

No. 2 pumping station or, Secondary Pumping Station, is situated in the
~central part bf the City. Presently, two 6" dia. sewage pumps of 45
1/sec capacity have been in operation alternately over 18 hours a day,
on an average. The inlet gravity sewer is an 8" clay pipe. It is
planned that an additional 45 1l/sec capacity pump will be provided in
the future when -the sewage inflows increase. The station effluent,
after.-feceiving 'degriﬁtiﬁg and screening only, is sent Lo the drain

through an 8" ashestos cement'pressure pipeline.,

No. 3 pumping station, located in ﬁhe southwestefn part of the City,
has Ewo 6" dia. sewage ﬁumps with a capacity of 45 1l/sec, eacﬁ'being
operated:for‘la hours a day. The sewage collected through the gravity
sewers flows into the.pumping sktation through a 12" dia. inlet clay
pipe and is sent to ‘the drain through a 6" dia. asbestos cement

pressure pipe after degritting and screening.

2-93



{(3)

The Sewerage Section of the City is responsible for the construction,
operation and maintenance of the sewerage system. At present, a total
of 75 persénnel are on duty " for the sewerage system management,
including engineers, technicians and lahorers. At  each pumping
station, about 10 operational staff membérs, including technicians, are
available. About 45 staff members'are attached to the operation and

maintenance of the some network.

The existing seweradge system being managed by the City may become
inadequate to serve the growing population in the near future. A
compréhensive sewerage planning is now under consideration aimed at
providing a modern sewerage system to cover Ehe entire urbanized area
of the City. At .present, all domestic énd commercial wastes are
discharged diréctly te drains. ‘The pollutant loads discharged_to the
drain are eventually transported to the Bahr El Bakar Drain. A
pollution survey conducted under the present study confirmed that the
pollutant loads imposed on the drain by Lhe wastewater is approximately
6,322 kg BOD/day, having an évefage BOD concentration of 610 mg/l, and